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No. Item No. Item Detail information Pieces Torque 
Nm

1 A 2 1 9 1 0 0 0 2 2 7 HEAD SET Acros AIX-585 1

2 A 2 1 3 6 0 0 0 0 1 7 MOUNT for bottle cage 1

3 A 2 2 9 8 0 0 0 18 5 SCREW M5x0.8 L10mm 4 3~5

4 A 2 2 9 8 0 0 0 1 4 5 SCREW M5x0.8 L25mm 1 3~5

5 A 2300000 47 7 BOLT M10x1 OD15/17mm L65mm 1

6 A 2300000 476 SCREW M10x1 L15mm 1 14~16

7 A 2 2 2 10 0 0 0 4 0 BEARING 172607V-2RS OD26mm ID17mm W7mm 1

8 A 2 2 2 10 0 0 0 4 3 BEARING 3802V-2RS OD24mm ID15mm W7mm 1

9 A 2 2 9 4 0 0 0 10 2 WASHER OD21mm ID17.1mm H3mm 1

10 A 2 2 9 4 0 0 0 0 16 WASHER OD19mm ID15.1mm H3mm 1

11 A 230000057 7 SCREW M6x1 L13,5mm 3 6~8

12 A 2 3 0 0 0 0 0 4 7 1 BOLT M6x1 OD10mm L39mm 1

13 A 2300000 472 BOLT M6x1 OD10mm L34mm 1

14 A 2300000 473 BOLT M6x1 OD10mm L55mm 1

15 A 2 1 8 1 0 0 0 0 0 5 WASHER OD15mm ID10.1mm H27mm 1

16 A 2 2 2 10 0 0 0 3 4 BEARING 6800V-2RS OD19mm ID10mm W5mm 3

17 A2294000085 WASHER OD15.5mm ID10.1mm H2mm 3

18 A 2300000578 SCREW M6x1 L13mm 1 6~8

19 A 2300000 475 BOLT M6x1 OD10/12mm L55mm 1

20 A 2 2 2 10 0 0 0 3 5 BEARING 6801V-2RS OD21mm ID12mm W5mm 1

21 A 2 2 9 4 0 0 0 10 5 WASHER OD17mm ID12.1mm H2mm 1

22 A 2258000225 CABLE GUIDE for RD and rear brake 1

23 A 2 30 0 0 0 0 5 0 1 SCREW M4x0.7 L16mm 1 1,5~2

24 A23000004 85 SCREW M4x0.7 L6mm 1 1,5~2

25 A 2 2 9 8 0 0 0 1 1 3 SCREW M6x1 L16mm 1 6~8

26 A 23000004 8 4 SCREW M4x0.7 L10mm 1 1,5~2

27 A 2 2 9 4 0 0 0 16 7 WASHER OD6.4mm ID12mm H0.5mm 1

28 A 2232000030 MOUNT Mount for chain guide 1

29 A 2 232000028 CHAIN GUIDE for 30T-38T 1

30 A 2258000079 CABLE PLUG for mechanical 1

31 A 2258000052 BLIND PLUG for wireless RD 1

32 A 2 3 1 1 0 0 0 1 0 2 RD-HANGER UDH 1

33 A2298000059 SCREW M5x0.8 L15mm 2 3~5

34 A 2 0 0 2 0 0 0 1 3 5 THRU AXLE
EXPERT TR; L=178.5mm M12x1 
TL=13.5mm

1

35 A 2 3 5 8 0 0 0 1 1 3 PROTECTOR for down tube 1

36 A2352000066 PROTECTOR for chain stay 1

37 A 23520000 37 TUBE foam; ID6mm L450mm 1

38 A 23520000 37 TUBE foam; ID6mm L450mm 1
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